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Test Mode : |802.11ax HE20 242RU

Test Channel : |11

100kHz PSD reference Level High Channel Plot
Spectrum @ Spectrum
Ref Level 30,00 dBm  Offset 23.94 dB @ RBW 100 kHz

k2
Ref Level 20.00 dBm  Offset 23.94 dB @ RBW 100 kHz
o att 20 dB  SWT ims @ VBW 300 khz _Mode Sweep o att 10d8_ SWT 8ms @ VBW 300 kHz _ Mode Sweep
(@ 1Pk Max (@ 1Pk view
Mi[1] 3.49 dBm)| Mi[1] 50.06 dBm)
2.4609400 GHz 2.4835970 GHz
20 dBm 10 dBm
wd 0dem Lot
‘ ; I
0 dem fod e i WA A -10 dl
p vt LA . GRS WYY S Y - { 1
10 dem- l\ -20 di - 1
/ D1 -26.510 dBm
-20 dBnf \‘\ -30 d 1 !
I

A e RN ARt TR
60 d -

-0 i -70 di
I
CF 2.462 GHz 1001 pts Span 22.578 MHz Start 2.43 GHz BO01 pts Stop 2.565 GHz
S—— — - —
L JL ] [ SEERERE ] L I

] ()

Spurious Emission 30MHz~1GHz Spurious Emission 1GHz~26.5GHz

Spectrum o Spectrum o
Ref Level 20,00 dBm  Offset 23.94 dB @ RBW 100 kHz Ref Level 20,00 dBm  Offset 23.94 dB @ RBW 100 kHz
}o Att 10d8  SWT  30.1ms @ VBW 300 kHz Mode Sweep }o Att 10ds  SWT 265 ms @ VBW 300 kHz Mode Sweep
@17k View @17k View
M1[1] 53.07 dBm M1[1] 0.11 dBm
986.1460 MHz 2.461530 GHz
10 dBm 10 dBm 2[1] 47.59 dBm|
17.870660 GHz|
M1
0 dem: 0 de
-10d -10d
-20 -20
D1 -26.510 dm D1 -26.510 dm
-30 df -30 df
-40 d -40 d
:
-50 dBm e -50 degn w W l
-70d -70d
Start 30.0 MHz 30001 pts. Stop 1.0 GHz Start 1.0 GHz 30001 pts. Stop 26.5 GHz
— —_— —
L JL ] [ EERREE ] L JL

] WRRRRHD

TEL: 886-3-327-0868 Page Number 1 A2-106 of 108
FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT Report No. : FR413013-01C

Test Mode : |802.11ax HE20 242RU Test Channel : |12

100kHz PSD reference Level High Channel Plot
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Test Mode : |802.11ax HE20 242RU Test Channel : |13

100kHz PSD reference Level High Channel Plot
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Appendix B. AC Conducted Emission Test Results

Temperature : 23.4~24.6C
Relative Humidity : |48.3~55.7%

Test Engineer : [Louis Chung
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EUT Information

Report NO : 413013-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100
[0
80
70+
> 60f | CISPR22-QP LimitatMain Ports
>
| ’g’ QISPR22:Ave Limitat Main Pors
g A “"_ .......................................................................... H
(]
-
“or %4
1 WO 0060 o e
30+ ¢
201
10+
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.156750 46.22 55.63 941 | L1 OFF 19.9
0.156750 62.13 65.63 350 | L1 OFF 19.9
0.187350 38.54 54.15 1561 | L1 OFF 19.9
0.187350 56.01 64.15 8.14 | L1 OFF 19.9
0.220380 36.61 52.81 16.20 | L1 OFF 19.9
0.220380 52.66 62.81 10.15 | L1 OFF 19.9
0.238110 34.26 52.16 17.90 | L1 OFF 19.9
0.238110 50.25 62.16 1191 | L1 OFF 19.9
0.265920 33.16 51.24 18.08 | L1 OFF 19.9
0.265920 48.45 61.24 12.79 | L1 OFF 19.9
0.319920 31.03 49.71 18.68 | L1 OFF 19.9
0.319920 46.06 59.71 13.65 | L1 OFF 19.9
0.365460 30.72 48.60 17.88 | L1 OFF 19.9
0.365460 46.10 58.60 1250 | L1 OFF 19.9
0.414600 27.86 47.56 19.70 | L1 OFF 19.9
0.414600 43.62 57.56 13.94 | L1 OFF 19.9
0.477510 27.29 46.38 19.09 | L1 OFF 19.9
0.477510 44.35 56.38 12.03 | L1 OFF 19.9
0.523500 27.16 46.00 18.84 | L1 OFF 19.9




0.523500 40.61 --- 56.00 1539 | L1 OFF 19.9
0.552750 --- 20.38 46.00 25.62 | L1 OFF 19.9
0.552750 37.37 --- 56.00 18.63 | L1 OFF 19.9
0.634560 --- 24.28 46.00 21.72 | L1 OFF 19.9
0.634560 37.92 --- 56.00 18.08 | L1 OFF 19.9
0.711330 --- 22.28 46.00 23.72 | L1 OFF 19.9
0.711330 35.02 --- 56.00 20.98 | L1 OFF 19.9
0.763620 --- 23.80 46.00 22.20 | L1 OFF 19.9
0.763620 35.34 --- 56.00 20.66 | L1 OFF 19.9
0.854970 --- 22.35 46.00 23.65 | L1 OFF 19.9
0.854970 35.15 --- 56.00 20.85 | L1 OFF 19.9
0.985740 --- 21.70 46.00 2430 | L1 OFF 19.9
0.985740 34.68 --- 56.00 2132 | L1 OFF 19.9
1.142700 --- 22.31 46.00 23.69 | L1 OFF 19.9
1.142700 35.00 --- 56.00 21.00 | L1 OFF 19.9
1.442490 --- 22.77 46.00 23.23 | L1 OFF 19.9
1.442490 34.63 --- 56.00 2137 | L1 OFF 19.9
1.829310 --- 23.02 46.00 2298 | L1 OFF 19.9
1.829310 34.36 --- 56.00 2164 | L1 OFF 19.9
2.323500 --- 23.07 46.00 2293 | L1 OFF 20.0
2.323500 34.51 --- 56.00 2149 | L1 OFF 20.0
2.760090 --- 25.87 46.00 20.13 | L1 OFF 20.0
2.760090 34.68 --- 56.00 2132 | L1 OFF 20.0
3.745140 --- 21.46 46.00 2454 | L1 OFF 20.0
3.745140 30.21 --- 56.00 2579 | L1 OFF 20.0
12.518250 --- 24.53 50.00 2547 | L1 OFF 20.1
12.518250 33.00 --- 60.00 27.00 | L1 OFF 20.1
22.051500 --- 26.79 50.00 23.21 | L1 OFF 20.1
22.051500 33.42 --- 60.00 26.58 | L1 OFF 20.1




EUT Information

Report NO : 413013-01
Test Mode : Mode 1

Test Voltage : 120Vac/60Hz
Phase : Neutral

Full Spectrum
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Frequency inHz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) (dBuV) (dB) (dB)
0.156750 39.85 55.63 15.78 | N OFF 19.9
0.156750 55.65 65.63 9.98 | N OFF 19.9
0.181500 32.86 54.42 21.56 | N OFF 19.9
0.181500 50.00 64.42 14.42 | N OFF 19.9
0.186900 31.24 54.17 2293 | N OFF 19.9
0.186900 47.11 64.17 17.06 | N OFF 19.9
0.214620 32.71 53.03 20.32 | N OFF 19.9
0.214620 49.31 63.03 13.72 | N OFF 19.9
0.235500 29.20 52.25 23.05 | N OFF 19.9
0.235500 45.58 62.25 16.67 | N OFF 19.9
0.267900 27.57 51.18 23.61 | N OFF 19.9
0.267900 42.70 61.18 18.48 | N OFF 19.9
0.312000 26.03 49.92 23.89 | N OFF 19.9
0.312000 40.71 59.92 19.21 | N OFF 19.9
0.332430 23.31 49.39 26.08 | N OFF 19.9
0.332430 38.25 59.39 21.14 | N OFF 19.9
0.375000 27.30 48.39 21.09 | N OFF 19.9
0.375000 43.04 58.39 1535 | N OFF 19.9
0.402000 21.03 47.81 26.78 | N OFF 19.9




0.402000 35.18 --- 57.81 22.63 | N OFF 19.9
0.474630 --- 23.73 46.43 22.70 | N OFF 19.9
0.474630 40.28 --- 56.43 16.15 | N OFF 19.9
0.526650 --- 25.59 46.00 2041 | N OFF 19.9
0.526650 40.07 --- 56.00 1593 | N OFF 19.9
0.604500 --- 20.62 46.00 2538 | N OFF 19.9
0.604500 36.77 --- 56.00 19.23 | N OFF 19.9
0.658500 --- 22.13 46.00 23.87 | N OFF 19.9
0.658500 36.84 --- 56.00 19.16 | N OFF 19.9
0.771720 --- 22.50 46.00 23.50 | N OFF 19.9
0.771720 35.42 --- 56.00 2058 | N OFF 19.9
0.820500 --- 22.16 46.00 23.84 | N OFF 19.9
0.820500 34.59 --- 56.00 2141 | N OFF 19.9
0.912750 --- 22.65 46.00 23.35 | N OFF 19.9
0.912750 35.30 --- 56.00 20.70 | N OFF 19.9
0.998880 --- 20.94 46.00 25.06 | N OFF 19.9
0.998880 34.86 --- 56.00 2114 | N OFF 19.9
1.627350 --- 22.21 46.00 23.79 | N OFF 19.9
1.627350 33.98 --- 56.00 22.02 | N OFF 19.9
2.767110 --- 25.66 46.00 20.34 | N OFF 20.0
2.767110 33.06 --- 56.00 2294 | N OFF 20.0




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

Appendix C. Radiated Spurious Emission

Temperature : 20~26°C
Test Engineer : Jacky Hung, Mancy Chou and Rain Lee
Relative Humidity : 40~65%
<Sample 1>
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2367.855 53.28 -20.72 74 48.47 27.3 14.6 37.09 | 100 225 P H
2389.38 42.34 -11.66 54 37.31 27.49 14.62 | 37.08 | 100 225 A H
* 2412 110.32 - - 105.26 27.5 14.64 | 37.08 | 100 225 P H
* 2412 107.19 - - 102.13 27.5 14.64 | 37.08 | 100 225 A H
H
802.11b
H
CHO1
2389.065 54.45 -19.55 74 49.42 27.49 1462 | 37.08 | 199 154 P \Y
2412MHz
2389.38 44.24 -9.76 54 39.21 27.49 1462 | 37.08 | 199 154 A \Y
* 2412 115.68 - - 110.62 27.5 14.64 | 37.08 | 199 154 P \
* 2412 112.5 - - 107.44 27.5 1464 | 37.08 | 199 154 A \Y
\Y
\Y
2331.28 53.17 -20.83 74 48.5 27.2 1456 | 37.09 | 109 224 P H
2389.94 41.88 -12.12 54 36.84 27.5 14.62 | 37.08 | 109 224 A H
* 2437 110.28 - - 105.09 27.6 14.67 | 37.08 | 109 224 P H
* 2437 107.08 - - 101.89 27.6 14.67 | 37.08 | 109 224 A H
2487.85 54.79 -19.21 74 49.33 27.8 14.73 | 37.07 | 109 224 P H
802.11b
2485.15 42.68 -11.32 54 37.23 27.8 14.72 37.07 109 224 A H
CH 06
2388.54 53.06 -20.94 74 48.03 27.49 1462 | 37.08 | 218 152 P \Y
2437MHz
2388.54 42.34 -11.66 54 37.31 27.49 1462 | 37.08 | 218 152 A \Y
* 2437 11541 - - 110.22 27.6 14.67 37.08 218 152 P \%
* 2437 112.19 - - 107 27.6 14.67 | 37.08 | 218 152 A \Y
2485.06 53.38 -20.62 74 47.93 27.8 14.72 | 37.07 | 218 152 P \%
2485.06 43.01 -10.99 54 37.56 27.8 1472 | 37.07 | 218 152 A \Y
TEL: 886-3-327-0868 Page Number : C1 of C57
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

* 2462 109.92 - - 104.67 27.62 14.7 37.07 | 101 | 223 P H
* 2462 106.74 - - 101.49 27.62 14.7 37.07 | 101 | 223 A H
2487.2 51.22 -22.78 74 45.76 27.8 1473 | 37.07 | 101 | 223 P H
2487.56 41.2 -12.8 54 35.74 27.8 1473 | 37.07 | 101 | 223 A H
H

802.11b
H

CH11

* 2462 114.47 - - 109.22 27.62 14.7 37.07 | 145 | 157 P \

2462MHz
* 2462 110.97 - - 105.72 27.62 14.7 37.07 | 145 | 157 AV
2488.48 52.36 -21.64 74 46.9 27.8 1473 | 37.07 | 145 | 157 P \
2487.44 43.38 -10.62 54 37.92 27.8 1473 | 37.07 | 145 | 157 A |V
\
\
* 2467 107.84 - - 102.54 | 27.67 14.7 37.07 | 100 | 227 P H
* 2467 104.58 - - 99.28 27.67 14.7 37.07 | 100 | 227 A H
2483.6 53.52 -20.48 74 48.07 27.8 14.72 | 37.07 | 100 | 227 P H
2485.08 41.28 -12.72 54 35.83 27.8 14.72 | 37.07 | 100 | 227 A H
H

802.11b
H

CH 12

* 2467 112.54 - - 107.24 | 27.67 14.7 37.07 | 145 | 159 P \

2467MHz
* 2467 109.31 - - 104.01 27.67 14.7 37.07 | 145 | 159 A |V
2483.72 58.06 -15.94 74 52.61 27.8 1472 | 37.07 | 145 | 159 P \
2485 43.34 -10.66 54 37.89 27.8 1472 | 37.07 | 145 | 159 A |V
\
\

TEL: 886-3-327-0868 Page Number : C2 of C57
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 104.14 - - 98.78 27.72 14.71 | 37.07 110 225 P H
* 2472 101.17 - - 95.81 27.72 14.71 | 37.07 110 225 A H
2483.52 61.31 -12.69 74 55.86 27.8 14.72 | 37.07 110 225 P H
2485.8 44.96 -9.04 54 39.51 27.8 14.72 | 37.07 110 225 A H
H
802.11b
H
CH 13
* 2472 109.73 - - 104.37 27.72 14.71 | 37.07 | 159 158 P \%
2472MHz
* 2472 106.67 - - 101.31 27.72 14.71 | 37.07 | 159 158 A \Y
2483.56 67.94 -6.06 74 62.49 27.8 14.72 | 37.07 | 159 158 P \%
2485.6 49.29 -4.71 54 43.84 27.8 14.72 | 37.07 | 159 158 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C3 of C57
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)(H/V)
4824 42.59 -31.41 74 60.14 32.44 7.35 57.34 - - P H
H
H
H
H
H
H
H
H
H
H
802.11b
H
CHO1
4824 43.66 -30.34 74 61.21 32.44 7.35 57.34 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 41.96 -32.04 74 59 32.65 7.51 57.2 - - P H
7311 46.96 | -27.04 74 57.35 36.96 9.48 56.83 - - P | H
H
H
H
H
H
H
H
H
H
802.11b
H
CH 06
4874 44.02 -29.98 74 61.06 32.65 7.51 57.2 - - P \%
2437TMHz
7311 47.05 -26.95 74 57.44 36.96 9.48 56.83 - - P \%
\
\
\%
\
\%
\
\%
\%
\%
\%
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WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.03 -32.97 74 57.59 32.84 7.66 57.06 - - P H
7386 46.8 -27.2 74 57.73 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
H
H
802.11b
H
CH11
4924 45.66 -28.34 74 62.22 32.84 7.66 57.06 - - P \%
2462MHz
7386 46.51 -27.49 74 57.44 36.58 9.45 56.96 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL: 886-3-327-0868 Page Number : C6 of C57

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.905 56.83 -17.17 74 51.79 27.5 1462 | 37.08 | 165 6 P H
2390 45.45 -8.55 54 40.41 27.5 14.62 | 37.08 | 165 6 A H
* 2412 109.68 - - 104.62 27.5 14.64 | 37.08 | 165 6 P H
* 2412 102 - - 96.94 27.5 1464 | 37.08 | 165 6 A H
H
802.11g
H
CHoO1
2389.59 63.1 -10.9 74 58.06 27.5 14.62 | 37.08 | 148 139 P \Y
2412MHz
2390 50.52 -3.48 54 45.48 275 1462 | 37.08 | 148 139 A |V
* 2412 116.05 - - 110.99 27.5 14.64 | 37.08 | 148 139 P \Y
* 2412 108.47 - - 103.41 27.5 14.64 | 37.08 | 148 139 A |V
\Y
\Y
2389.94 52.94 -21.06 74 47.9 27.5 1462 | 37.08 | 111 219 P H
2389.52 4251 -11.49 54 37.47 27.5 1462 | 37.08 | 111 219 A H
* 2437 114.91 - - 109.72 27.6 1467 | 37.08 | 111 219 P H
* 2437 107.32 - - 102.13 27.6 1467 | 37.08 | 111 219 A H
2484.34 56.13 -17.87 74 50.68 27.8 14.72 | 37.07 111 219 P H
802.11g
2483.53 44.81 -9.19 54 39.36 27.8 14.72 | 37.07 111 219 A H
CH 06
2388.96 56.62 -17.38 74 51.59 27.49 14.62 | 37.08 | 149 148 P \Y
2437MHz
2389.38 44.58 -9.42 54 39.55 27.49 14.62 | 37.08 | 149 148 A |V
* 2437 119.45 - - 114.26 27.6 14.67 | 37.08 | 149 148 P \Y
* 2437 112.14 - - 106.95 27.6 14.67 37.08 149 148 A \%
2483.89 57.18 -16.82 74 51.73 27.8 14.72 | 37.07 | 149 148 P \Y
2483.53 46.18 -7.82 54 40.73 27.8 14.72 37.07 149 148 A \%
TEL: 886-3-327-0868 Page Number : C7 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

* 2462 111.19 - - 105.94 | 27.62 14.7 37.07 | 112 224 P H
* 2462 103.66 - - 98.41 27.62 14.7 37.07 | 112 224 A H
2483.6 60.62 -13.38 74 55.17 27.8 1472 | 37.07 | 112 224 P H
2483.52 48.1 -5.9 54 42.65 27.8 1472 | 37.07 | 112 224 A H
H

802.11g
H

CH11

* 2462 115.4 - - 110.15 27.62 14.7 37.07 | 100 | 156 P \

2462MHz
* 2462 108.02 - - 102.77 27.62 14.7 37.07 | 100 | 156 AV
2483.8 64.76 -9.24 74 59.31 27.8 14.72 | 37.07 | 100 | 156 P \
2483.52 51.24 -2.76 54 45.79 27.8 14.72 | 37.07 | 100 | 156 A |V
\
\
* 2467 110.13 - - 104.83 27.67 14.7 37.07 | 100 | 220 P H
* 2467 102.69 - - 97.39 27.67 14.7 37.07 | 100 | 220 A H
2483.76 58.34 -15.66 74 52.89 27.8 14.72 | 37.07 | 100 | 220 P H
2483.52 47.97 -6.03 54 42.52 27.8 14.72 | 37.07 | 100 | 220 A H
H

802.11g
H

CH 12

* 2467 115.09 - - 109.79 27.67 14.7 37.07 | 162 | 148 P \

2467MHz
* 2467 107.29 - - 101.99 27.67 14.7 37.07 | 162 | 148 A |V
2483.92 63.39 -10.61 74 57.94 27.8 1472 | 37.07 | 162 | 148 P \
2483.52 52.31 -1.69 54 46.86 27.8 1472 | 37.07 | 162 | 148 A |V
\
\

TEL: 886-3-327-0868 Page Number : C8 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 95.96 - - 90.6 27.72 14.71 | 37.07 | 100 218 P H
* 2472 88.45 - - 83.09 27.72 14.71 | 37.07 | 100 218 A H
2483.68 58.58 -15.42 74 53.13 27.8 14.72 | 37.07 | 100 218 P H
2483.52 46.17 -7.83 54 40.72 27.8 14.72 | 37.07 | 100 218 A H
H
802.11¢g
H
CH 13
* 2472 101.61 - - 96.25 27.72 14.71 | 37.07 | 160 149 P \%
2472MHz
* 2472 93.72 - - 88.36 27.72 14.71 | 37.07 | 160 149 A \Y
2483.72 63.43 -10.57 74 57.98 27.8 14.72 | 37.07 | 160 149 P \%
2483.52 50.39 -3.61 54 44.94 27.8 14.72 | 37.07 | 160 149 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C9 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.32 -32.68 74 58.87 32.44 7.35 57.34 - - P H
H
H
H
H
H
H
H
H
H
H
802.11g
H
CHO1
4824 42.94 -31.06 74 60.49 32.44 7.35 57.34 - - P \%
2412MHz
\%
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C10 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4874 42 -32 74 59.04 32.65 7.51 57.2 - - P H
7311 4583 | -28.17 74 56.22 36.96 9.48 56.83 - - P | H
H
H
H
H
H
H
H
H
H
802.11g
H
CH 06
4874 41.01 -32.99 74 58.05 32.65 7.51 57.2 - - P \%
2437TMHz
7311 46.08 | -27.92 74 56.47 36.96 9.48 56.83 - - P |V
\
\
\%
\
\%
\
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C11 of C57

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 40.97 -33.03 74 57.53 32.84 7.66 57.06 - - P H
7386 46.03 -27.97 74 56.96 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
H
H
802.11g
H
CH11
4924 41.51 -32.49 74 58.07 32.84 7.66 57.06 - - P \%
2462MHz
7386 44.86 -29.14 74 55.79 36.58 9.45 56.96 - - P \%
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C12 of C57

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.8 55.39 -18.61 74 50.35 27.5 14.62 | 37.08 100 147 P H
2390 44.85 -9.15 54 39.81 275 14.62 37.08 100 147 A H
* 2412 108.37 - - 103.31 27.5 14.64 37.08 100 147 P H
* 2412 100.83 - - 95.77 27.5 14.64 37.08 100 147 A H
802.11ac H
VHT20 H
CHO1 2390 59.13 -14.87 74 54.09 275 14.62 37.08 144 214 P \%
2412MHz 2390 49.07 -4.93 54 44.03 27.5 14.62 | 37.08 | 144 | 214 | A | V
* 2412 114.42 - - 109.36 275 14.64 37.08 144 214 P \%
* 2412 106.7 - - 101.64 275 14.64 37.08 144 214 A \%
\%
\%
2389.59 52.83 -21.17 74 47.79 27.5 14.62 | 37.08 100 56 P H
2390 42.93 -11.07 54 37.89 27.5 14.62 | 37.08 100 56 A H
* 2417 112.36 - - 107.29 275 14.65 37.08 100 56 P H
* 2417 104.8 - - 99.73 275 14.65 37.08 100 56 A H
802.11ac H
VHT20 H
CH 02 2390 61.04 -12.96 74 56 275 14.62 37.08 207 336 P Vv
2417TMHz 2390 49.44 | -4.56 54 44.4 275 14.62 | 37.08 | 207 | 336 | A | V
* 2417 117.23 - - 112.16 275 14.65 37.08 207 336 P Vv
* 2417 110.08 - - 105.01 27.5 14.65 37.08 207 336 A \%
\%
\Y%
TEL: 886-3-327-0868 Page Number : C13 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.94 54.01 -19.99 74 48.97 275 14.62 37.08 109 221 P H
2389.94 43.14 | -10.86 54 38.1 27.5 1462 | 37.08 | 109 | 221 A | H
* 2437 115.4 - - 110.21 27.6 14.67 37.08 109 221 P H
* 2437 107.18 - - 101.99 27.6 14.67 37.08 109 221 A H
802.11ac 2486.23 55.66 |-18.34 74 50.21 27.8 14.72 | 37.07 | 109 | 221 P H
VHT20 2484.7 44.7 -9.3 54 39.25 27.8 14.72 37.07 109 221 A H
CH 06 2389.52 58.13 |-15.87 74 53.09 275 1462 | 37.08 | 207 | 151 P |V
2437MHz 2389.94 45.72 | -8.28 54 40.68 275 14.62 | 37.08 | 207 | 151 | A | V
* 2437 119.45 - - 114.26 27.6 14.67 37.08 207 151 P \%
* 2437 111.46 - - 106.27 27.6 14.67 37.08 207 151 A \%
2484.97 57.54 -16.46 74 52.09 27.8 14.72 37.07 207 151 P \%
2484.61 45.62 -8.38 54 40.17 27.8 14.72 37.07 207 151 A \%
* 2457 112.09 - - 106.91 27.57 14.69 37.08 105 46 P H
* 2457 104.35 - - 99.17 27.57 14.69 37.08 105 46 A H
2483.64 52.11 -21.89 74 46.66 27.8 14.72 37.07 105 46 P H
2483.52 41.63 -12.37 54 36.18 27.8 14.72 37.07 105 46 A H
802.11ac H
VHT20 H
CH 10 * 2457 116.79 - - 111.61 27.57 14.69 37.08 202 340 P \%
2457MHz * 2457 109.54 - - 104.36 27.57 14.69 37.08 202 340 A \Y,
2483.52 55.32 -18.68 74 49.87 27.8 14.72 37.07 202 340 P \%
2483.52 44.59 -9.41 54 39.14 27.8 14.72 37.07 202 340 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C14 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)

* 2462 110.19 - - 104.94 27.62 14.7 37.07 100 227 P H

* 2462 102.43 - - 97.18 27.62 14.7 37.07 | 100 | 227 A | H

2483.92 56.16 -17.84 74 50.71 27.8 14.72 37.07 100 227 P H

2483.52 44.27 -9.73 54 38.82 27.8 14.72 37.07 100 227 A H

802.11ac H
VHT20 H
CH11 * 2462 115.26 - - 110.01 27.62 14.7 37.07 163 160 P \%
2462MHz | * 2462 107.64 - - 102.39 | 27.62 14.7 | 37.07 | 163 | 160 | A | V
2483.84 59.24 -14.76 74 53.79 27.8 14.72 37.07 163 160 P \%

2483.52 47.35 -6.65 54 41.9 27.8 14.72 37.07 163 160 A \%

\%

\%

* 2467 108.5 - - 103.2 27.67 14.7 37.07 100 224 P H

* 2467 100.48 - - 95.18 27.67 14.7 37.07 100 224 A H

2485.08 54.69 -19.31 74 49.24 27.8 14.72 37.07 100 224 P H

2484.84 43.5 -10.5 54 38.05 27.8 14.72 37.07 100 224 A H

802.11ac H
VHT20 H
CH 12 * 2467 112.86 - - 107.56 27.67 14.7 37.07 155 160 P \%
2467MHz * 2467 104.95 - - 99.65 27.67 14.7 37.07 155 160 A Vv
2485.52 57.58 -16.42 74 52.13 27.8 14.72 37.07 155 160 P \%

2483.52 46.6 -7.4 54 41.15 27.8 14.72 37.07 155 160 A \%

\%

\%

TEL: 886-3-327-0868 Page Number : C15 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2472 96.29 - - 90.93 27.72 14.71 37.07 107 229 P H
* 2472 88.6 - - 83.24 27.72 14.71 | 37.07 | 107 | 229 A H
2483.64 61.13 -12.87 74 55.68 27.8 14.72 37.07 107 229 P H
2483.52 47.7 -6.3 54 42.25 27.8 14.72 37.07 107 229 A H
802.11ac H
VHT20 H
CH 13 * 2472 101.37 - - 96.01 27.72 14.71 37.07 157 157 P \%
2472MHz * 2472 93.78 - - 88.42 27.72 14.71 37.07 157 157 A \Y
2483.56 64.68 -9.32 74 59.23 27.8 14.72 37.07 157 157 P \%
2483.52 52.14 -1.86 54 46.69 27.8 14.72 37.07 157 157 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C16 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4824 41.39 -32.61 74 58.94 32.44 7.35 57.34 - - P H
H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CHO1 4824 41.6 -32.4 74 59.15 32.44 7.35 57.34 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
TEL: 886-3-327-0868 Page Number : C17 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 44.27 -29.73 74 61.31 32.65 7.51 57.2 204 226 P H
4874 33.39 |-20.61 54 50.43 32.65 7.51 57.2 204 | 226 A | H
7311 50.08 -23.92 74 60.47 36.96 9.48 56.83 238 102 P H
7311 38.35 -15.65 54 48.74 36.96 9.48 56.83 238 102 A H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH 06 4874 46.63 -27.37 74 63.67 32.65 7.51 57.2 151 177 P \%
2437MHz 4874 36.11 | -17.89 54 53.15 | 32.65 7.51 572 | 151 | 177 | A | V
7311 46.25 -27.75 74 56.64 36.96 9.48 56.83 - - \Y,
\%
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C18 of C57

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.91 -33.09 74 57.47 32.84 7.66 57.06 - - P H
7386 46.18 -27.82 74 57.11 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
H
802.11ac H
VHT20 H
CH11 4924 45.08 -28.92 74 61.64 32.84 7.66 57.06 173 177 P \%
2462MHz 4924 34.71 | -19.29 54 51.27 | 32.84 766 | 57.06 | 173 | 177 | A | V
7386 44.8 -29.2 74 55.73 36.58 9.45 56.96 - - \Y
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C19 of C57

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2387.385 53.65 -20.35 74 48.64 27.47 14.62 | 37.08 100 46 P H
2390 42.6 -11.4 54 37.56 275 14.62 37.08 100 46 A H
* 2412 111.9 - - 106.84 27.5 14.64 37.08 100 46 P H
* 2412 103 - - 97.94 27.5 14.64 37.08 100 46 A H
802.11ax H
HE20 Full H
CHO1 2390 58.1 -15.9 74 53.06 27.5 14.62 | 37.08 202 339 P \%
2412MHz 2390 47.67 -6.33 54 42.63 27.5 14.62 | 37.08 | 202 | 339 | A | V
* 2412 116.7 - - 111.64 275 14.64 37.08 202 339 P \%
* 2412 108.56 - - 103.5 275 14.64 37.08 202 339 A \%
\%
\%
2389.695 54.73 -19.27 74 49.69 27.5 14.62 | 37.08 100 41 P H
2390 45.09 -8.91 54 40.05 275 14.62 37.08 100 41 A H
* 2417 115.32 - - 110.25 275 14.65 37.08 100 41 P H
* 2417 105.25 - - 100.18 275 14.65 37.08 100 41 A H
802.11ax H
HEZ20 Full H
CH 02 2389.485 60.07 -13.93 74 55.04 27.49 14.62 37.08 207 335 P Vv
2417TMHz 2390 49.21 | -4.79 54 44.17 275 14.62 | 37.08 | 207 | 335 | A | V
* 2417 117.21 - - 112.14 275 14.65 37.08 207 335 P \Y,
* 2417 110.06 - - 104.99 27.5 14.65 37.08 207 335 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C20 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.

0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
2389.8 50.67 -23.33 74 45.63 275 14.62 37.08 110 43 P H
2389.94 40.46 -13.54 54 35.42 27.5 14.62 37.08 110 43 A H
* 2437 115.35 - - 110.16 27.6 14.67 37.08 110 43 P H
* 2437 106.52 - - 101.33 27.6 14.67 37.08 110 43 A H
802.11ax 2485.3 55.01 |-18.99 74 49.56 27.8 1472 | 37.07 | 110 | 43 P | H
HE20 Full 2484.46 42.56 -11.44 54 37.11 27.8 14.72 37.07 110 43 A H
CH 06 2389.1 53.64 |-20.36 74 48.61 27.49 1462 | 37.08 | 219 | 336 P |V
2437MHz 2389.8 43.15 |-10.85 54 38.11 27,5 14.62 | 37.08 | 219 | 336 | A |V
* 2437 118.32 - - 113.13 27.6 14.67 | 37.08 | 219 | 336 P |V
* 2437 111.08 - - 105.89 27.6 14.67 | 37.08 | 219 | 336 A |V
2486.14 57.95 -16.05 74 52.5 27.8 14.72 37.07 219 336 P \%
2485.16 46.72 -7.28 54 41.27 27.8 14.72 37.07 219 336 A \%
* 2457 113.61 - - 108.43 27.57 14.69 37.08 100 49 P H
* 2457 103.67 - - 98.49 27.57 14.69 | 37.08 | 100 49 A | H
2483.72 54.87 -19.13 74 49.42 27.8 14.72 37.07 100 49 P H
2483.52 42.78 -11.22 54 37.33 27.8 14.72 37.07 100 49 A H
802.11ax H
HEZ20 Full H
CH 10 * 2457 118.84 - - 113.66 27.57 14.69 37.08 203 339 P \%
2457MHz * 2457 109.72 - - 104.54 27.57 14.69 37.08 203 339 A \Y,
2484.36 57.38 -16.62 74 51.93 27.8 14.72 37.07 203 339 P \%
2483.52 45.81 -8.19 54 40.36 27.8 14.72 37.07 203 339 A \%
\%
\%

TEL: 886-3-327-0868 Page Number : C21 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2462 111.9 - - 106.65 27.62 14.7 37.07 100 223 P H
* 2462 102.89 - - 97.64 27.62 14.7 37.07 | 100 | 223 A | H
2485.6 59.21 -14.79 74 53.76 27.8 14.72 37.07 100 223 P H
2483.56 46.9 -7.1 54 41.45 27.8 14.72 37.07 100 223 A H
802.11ax H
HE20 Full H
CH11 * 2462 115.42 - - 110.17 27.62 14.7 37.07 161 160 P \%
2462MHz | * 2462 107.35 - - 102.1 | 27.62 14.7 | 37.07 | 161 | 160 | A | V
2484.4 62.36 -11.64 74 56.91 27.8 14.72 37.07 161 160 P \%
2483.52 50.52 -3.48 54 45.07 27.8 14.72 37.07 161 160 A \%
\%
\%
* 2467 108.81 - - 103.51 27.67 14.7 37.07 106 41 P H
* 2467 99.69 - - 94.39 27.67 14.7 37.07 | 106 41 A | H
2483.52 56.9 -17.1 74 51.45 27.8 14.72 37.07 106 41 P H
2485.68 43.18 -10.82 54 37.73 27.8 14.72 37.07 106 41 A H
802.11ax H
HEZ20 Full H
CH 12 * 2467 113.8 - - 108.5 27.67 14.7 37.07 222 336 P \%
2467MHz * 2467 104.62 - - 99.32 27.67 14.7 37.07 222 336 A Vv
2485.84 58.73 -15.27 74 53.28 27.8 14.72 37.07 222 336 P \%
2485.52 47.34 -6.66 54 41.89 27.8 14.72 37.07 222 336 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C22 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note| Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2472 96.21 - - 90.85 27.72 14.71 37.07 107 43 P H
* 2472 87.73 - - 82.37 27.72 14.71 37.07 107 43 A H
2483.64 57.77 -16.23 74 52.32 27.8 14.72 37.07 107 43 P H
2483.52 45.18 -8.82 54 39.73 27.8 14.72 37.07 107 43 A H
802.11ax H
HE20 Full H
CH 13 * 2472 102.58 - - 97.22 27.72 14.71 37.07 191 337 P \%
2472MHz * 2472 93.53 - - 88.17 27.72 14.71 37.07 191 337 A \Y
2483.6 65.61 -8.39 74 60.16 27.8 14.72 | 37.07 | 191 | 337 P \Y
2483.52 51.05 -2.95 54 45.6 27.8 14.72 37.07 191 337 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C23 of C57
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)/(H/V)
4924 41.73 -32.27 74 58.29 32.84 7.66 57.06 - - P H
H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CHO1 4924 40.73 -33.27 74 57.29 32.84 7.66 57.06 - - P \%
2412MHz \VJ
\Y,
\Y,
\%
\Y,
\%
\Y,
\%
\Y
\%
\Y
TEL: 886-3-327-0868 Page Number : C24 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4874 41.76 -32.24 74 58.8 32.65 7.51 57.2 - - P H
7311 51.4 -22.6 74 61.79 36.96 9.48 56.83 | 234 | 110 P H
7311 39 -15 54 49.39 36.96 9.48 56.83 234 110 A H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 06 4874 46.59 -27.41 74 63.63 32.65 7.51 57.2 168 173 P \%
2437MHz 4874 36.29 |-17.71 54 53.33 | 32.65 7.51 572 | 168 | 173 | A | V
7311 49.78 -24.22 74 60.17 36.96 9.48 56.83 100 181 P \Y,
7311 37.94 |-16.06 54 48.33 36.96 9.48 56.83 | 100 | 181 A |V
\%
\%
\%
Vv
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : C25 of C57

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.83 -33.17 74 57.39 32.84 7.66 57.06 - - P H
7386 46.02 -27.98 74 56.95 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH11 4924 41.91 -32.09 74 58.47 32.84 7.66 57.06 - - P \%
2462MHz 7386 4483 | -29.17 74 55.76 | 36.58 9.45 | 56.96 - - P |V
Vv
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C26 of C57
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.856 51.6 -22.4 74 46.56 27.5 1462 | 37.08 | 109 | 219 P H
2389.52 40.15 -13.85 54 35.11 27.5 1462 | 37.08 | 109 | 219 A H
* 2412 115.97 - - 110.91 27.5 1464 | 37.08 | 109 | 219 P H
* 2412 108.58 - - 103.52 27.5 1464 | 37.08 | 109 | 219 A H

802.11ax
H

HE20
H

Partial 26/0
CHO 2389.968 57.33 -16.67 74 52.29 27.5 14.62 | 37.08 | 233 150 P \Y

H 01
2389.408 44.36 -9.64 54 39.33 27.49 1462 | 37.08 | 233 150 A |V

2412MHz
* 2412 119.62 - - 114.56 27.5 14.64 | 37.08 | 233 150 P \Y
* 2412 112.91 - - 107.85 27.5 14.64 | 37.08 | 233 150 A |V
\Y
\Y
2362.416 49.66 -24.34 74 44.86 27.3 1459 | 37.09 | 100 | 225 P H
2389.968 39.45 -14.55 54 34.41 27.5 1462 | 37.08 | 100 | 225 A H
* 2417 114.61 - - 109.54 275 1465 | 37.08 | 100 | 225 P H
* 2417 108.1 - - 103.03 275 1465 | 37.08 | 100 | 225 A H

802.11ax
H

HE20
H

Partial 26/0
2389.968 52.3 -21.7 74 47.26 27.5 1462 | 37.08 | 234 | 148 P \Y

CH 02
2389.968 42.62 -11.38 54 37.58 27.5 1462 | 37.08 | 234 | 148 A |V

2417MHz
* 2417 119.37 - - 114.3 27.5 1465 | 37.08 | 234 | 148 P \Y
* 2417 112.26 - - 107.19 27.5 14.65 37.08 234 148 A \%
\Y
\%

TEL: 886-3-327-0868 Page Number 1 C27 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.1 49.38 -24.62 74 44.35 27.49 14.62 | 37.08 | 108 222 P H
2389.66 39.1 -14.9 54 34.06 275 1462 | 37.08 | 108 222 A H
* 2437 119.17 - - 113.98 27.6 14.67 | 37.08 | 108 222 P H
* 2437 111.22 - - 106.03 27.6 14.67 | 37.08 | 108 222 A H
802.11ax
2484.39 50.35 -23.65 74 44.9 27.8 14.72 | 37.07 108 222 P H
HE20
2483.62 39.99 -14.01 54 34.54 27.8 14.72 | 37.07 108 222 A H
Partial 26/4
2389.94 51.37 -22.63 74 46.33 275 1462 | 37.08 | 158 155 P \%
CH 06
2389.94 41.4 -12.6 54 36.36 275 14.62 | 37.08 | 158 155 A \%
2437MHz
* 2437 121.25 - - 116.06 27.6 14.67 | 37.08 | 158 155 P \%
* 2437 114.51 - - 109.32 27.6 14.67 | 37.08 | 158 155 A \%
2483.69 52.51 -21.49 74 47.06 27.8 14.72 | 37.07 158 155 P \%
2483.9 41.89 -12.11 54 36.44 27.8 14.72 | 37.07 158 155 A \%
* 2457 112.46 - - 107.28 27.57 14.69 | 37.08 | 122 149 P H
* 2457 104.7 - - 99.52 27.57 1469 | 37.08 | 122 149 A H
2483.5 51.47 -22.53 74 46.02 27.8 14.72 | 37.07 122 149 P H
2483.536 40.98 -13.02 54 35.53 27.8 14.72 | 37.07 122 149 A H
802.11ax
H
HE20
H
Partial 26/8
* 2457 115.96 - - 110.78 27.57 14.69 | 37.08 | 226 156 P \%
CH 10
* 2457 109.66 - - 104.48 27.57 14.69 | 37.08 | 226 156 A \Y
2457MHz
2483.68 53.74 -20.26 74 48.29 27.8 14.72 | 37.07 | 226 156 P \%
2483.536 43.84 -10.16 54 38.39 27.8 14.72 | 37.07 | 226 156 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C28 of C57
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2462 109.6 - - 104.35 27.62 14.7 37.07 | 109 217 P H
* 2462 103.29 - - 98.04 27.62 14.7 37.07 | 109 217 A H
2485.08 53.93 -20.07 74 48.48 27.8 14.72 | 37.07 | 109 217 P H
2483.52 41.49 -12.51 54 36.04 27.8 14.72 | 37.07 | 109 217 A H
802.11ax
H
HE20
H
Partial 26/8
* 2462 118.79 - - 113.54 27.62 14.7 37.07 | 160 160 P \%
CH11
* 2462 112.22 - - 106.97 27.62 14.7 37.07 | 160 160 A \Y
2462MHz
2483.92 57.16 -16.84 74 51.71 27.8 14.72 | 37.07 | 160 160 P \%
2485.36 44.35 -9.65 54 38.9 27.8 14.72 | 37.07 | 160 160 A \%
\%
\%
* 2467 114.8 - - 109.5 27.67 14.7 37.07 | 109 146 P H
* 2467 107.94 - - 102.64 27.67 14.7 37.07 | 109 146 A H
2483.6 59.02 -14.98 74 53.57 27.8 14.72 | 37.07 | 109 146 P H
2483.96 45.31 -8.69 54 39.86 27.8 14.72 | 37.07 | 109 146 A H
802.11ax
H
HE20
H
Partial 26/8
* 2467 119.81 - - 114.51 27.67 14.7 37.07 | 180 209 P \%
CH 12
* 2467 113.34 - - 108.04 27.67 14.7 37.07 | 180 209 A \
2467MHz
2483.68 64.68 -9.32 74 59.23 27.8 14.72 | 37.07 | 180 209 P \%
2484.12 50.42 -3.58 54 44.97 27.8 14.72 | 37.07 | 180 209 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : C29 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 2472 95.31 - - 89.95 27.72 14.71 | 37.07 | 126 145 P H
* 2472 87.6 - - 82.24 27.72 14.71 | 37.07 | 126 145 A H
2483.56 62.82 -11.18 74 57.37 27.8 14.72 | 37.07 | 126 145 P H
2483.52 46.19 -7.81 54 40.74 27.8 14.72 | 37.07 | 126 145 A H
802.11ax
H
HE20
H
Partial 26/8
* 2472 98.47 - - 93.11 27.72 1471 | 37.07 | 184 | 209 P \%
CH 13
* 2472 91.52 - - 86.16 27.72 1471 | 37.07 | 184 | 209 A \%
2472MHz
2483.52 67.64 -6.36 74 62.19 27.8 1472 | 37.07 | 184 | 209 P \%
2483.52 50.42 -3.58 54 44.97 27.8 1472 | 37.07 | 184 | 209 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C30 of C57

FAX:

886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4824 41.95 -32.05 74 59.5 32.44 7.35 57.34 - - P H
H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/0
4824 48.26 -25.74 74 65.81 32.44 7.35 57.34 | 160 | 175 P \
CHO1
4824 39.19 -14.81 54 56.74 32.44 7.35 57.34 | 160 | 175 A |V
2412MHz
\
\
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C31 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) |(dBpV/m )| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
4874 47.87 -26.13 74 64.91 32.65 7.51 57.2 240 | 228 P H
4874 37.44 -16.56 54 54.48 32.65 7.51 57.2 240 | 228 A H
7311 54.5 -19.5 74 64.89 36.96 9.48 56.83 | 239 | 103 P H
7311 41.86 -12.14 54 52.25 36.96 9.48 56.83 | 239 | 103 A H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/4
4874 50.41 -23.59 74 67.45 32.65 7.51 57.2 148 | 176 P \
CH 06
4874 40.35 -13.65 54 57.39 32.65 7.51 57.2 148 | 176 A |V
2437MHz
7311 53.53 -20.47 74 63.92 36.96 9.48 56.83 | 100 | 178 P \
7311 40.15 -13.85 54 50.54 36.96 9.48 56.83 | 100 | 178 A |V
\
\
\
\
\
\
\
\
TEL: 886-3-327-0868 Page Number : C32 of C57

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4924 41.61 -32.39 74 58.17 32.84 7.66 57.06 - - P H
7386 46.39 -27.61 74 57.32 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
H
802.11ax
H
HE20
H
Partial 26/8
c 4924 40.52 -33.48 74 57.08 32.84 7.66 57.06 - - P \Y
H11
7386 44.49 -29.51 74 55.42 36.58 9.45 56.96 - - P \%
2462MHz
\Y
\Y
\%
\Y
\%
\Y
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C33 of C57

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2389.072 50.08 -23.92 74 45.05 27.49 14.62 | 37.08 | 110 220 P H
2389.968 40.35 -13.65 54 35.31 27.5 14.62 37.08 110 220 A H
* 2412 113.44 - - 108.38 27.5 14.64 37.08 110 220 P H
802.11ax * 2412 105.9 - - 100.84 27.5 14.64 | 37.08 | 110 220 A H
HE20 H
Partial H
52/37 2388.96 56.06 -17.94 74 51.03 27.49 14.62 37.08 236 147 P \%
CHO1 2389.968 44.33 -9.67 54 39.29 27.5 1462 | 37.08 | 236 | 147 | A | V
2412MHz | « 2412 118.43 - - 11337 | 275 | 1464 | 3708 | 236 | 147 | P | V
* 2412 110.1 - - 105.04 27.5 14.64 37.08 236 147 A \%
\%
\%
2389.856 49.53 -24.47 74 44.49 275 14.62 37.08 101 221 P H
2389.968 39.5 -14.5 54 34.46 27.5 14.62 37.08 101 221 A H
* 2417 113.06 - - 107.99 27.5 14.65 37.08 101 221 P H
802.11ax

* 2417 105.55 - - 100.48 27.5 14.65 37.08 101 221 A H

HE20
H

Partial
H

52/37
CH 02 2389.52 51.37 -22.63 74 46.33 27.5 14.62 37.08 200 153 P \
2389.856 41.81 -12.19 54 36.77 27.5 14.62 37.08 200 153 A \%

2417MHz
* 2417 117.52 - - 112.45 27.5 14.65 37.08 200 153 P Vv
* 2417 109.09 - - 104.02 27.5 14.65 37.08 200 153 A \%
\%
TEL: 886-3-327-0868 Page Number : C34 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m) (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HI\V)
* 2457 111.55 - - 106.37 | 27.57 | 1469 | 37.08 | 100 | 152 | P | H
* 2457 103.5 - - 98.32 | 2757 | 1469 | 37.08 | 100 | 152 | A | H
2486.272 50.21 | -23.79 74 44.76 27.8 14.72 | 37.07 | 100 | 152 | P | H
802.11ax 2483.824 40.45 | -13.55 54 35 27.8 14.72 | 37.07 | 100 | 152 | A | H
HE20 H
Partial H
52/40 * 2457 115.82 - - 110.64 | 27.57 | 1469 | 37.08 | 188 | 162 | P | V
CH 10 * 2457 107.38 - - 102.2 | 2757 | 1469 | 37.08 | 188 | 162 | A | V
2457TMHz 2484.88 53.37 | -20.63 74 47.92 278 | 1472 | 37.07 | 188 | 162 | P | V
2483.968 4284 |-11.16 54 37.39 27.8 1472 | 37.07 | 188 | 162 | A | V
\Y
v
* 2462 112.18 . - 106.93 | 27.62 14.7 | 37.07 | 100 | 232 | P | H
* 2462 103.63 - - 98.38 | 27.62 14.7 | 37.07 | 100 | 232 | A | H
2483.92 52.42 |-21.58 74 46.97 27.8 1472 | 37.07 | 100 | 232 | P | H
802.11ax 2485.4 41.23 | -12.77 54 35.78 27.8 14.72 | 37.07 | 100 | 232 | A | H
HE20 H
Partial H
52/40 * 2462 115.24 - - 109.99 | 27.62 147 | 37.07 | 157 | 152 | P | V
CH11 * 2462 107.64 - - 102.39 | 27.62 147 | 37.07 | 157 | 152 | A | V
2462MHz 2483.64 56.26 | -17.74 74 50.81 278 | 1472 | 37.07 | 157 | 152 | P | V
2483.64 43.8 -10.2 54 38.35 27.8 1472 | 37.07 | 157 | 152 | A | V
Y,
\Y
TEL: 886-3-327-0868 Page Number : C35 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 115.02 - - 109.72 27.67 14.7 37.07 106 145 P H
* 2467 106.35 - - 101.05 27.67 14.7 37.07 106 145 A H
2483.52 58.32 -15.68 74 52.87 27.8 14.72 37.07 106 145 P H
802.11ax 2483.52 4542 | -8.58 54 3997 | 278 | 1472 | 37.07 | 106 | 145 | A | H
HE20 H
Partial H
52/40 * 2467 117.77 - - 112.47 27.67 14.7 37.07 100 207 P \%
CH12 * 2467 109.85 - - 104.55 27.67 14.7 37.07 100 207 A \%
2467MHz 2485 62.4 | -11.6 74 56.95 | 27.8 | 14.72 | 37.07 | 100 | 207 | P | V
2483.52 49.27 -4.73 54 43.82 27.8 14.72 | 37.07 | 100 | 207 A |V
\%
\%
* 2472 96.83 - - 91.47 27.72 14.71 37.07 100 146 P H
* 2472 87.75 - - 82.39 27.72 14.71 37.07 100 146 A H
2483.52 63.53 -10.47 74 58.08 27.8 14.72 37.07 100 146 P H
802.11ax 2483.52 4562 | -8.38 54 4017 | 27.8 | 1472 | 37.07 | 100 | 146 | A | H
HE20 H
Partial H
52/40 * 2472 97.73 - - 92.37 27.72 14.71 37.07 158 203 P \%
CH 13 * 2472 89.06 - - 83.7 27.72 14.71 37.07 158 203 A Vv
2472MHz 2483.52 67.97 | -6.03 74 62.52 278 | 1472 | 37.07 | 158 | 203 | P | V
2483.52 50.42 -3.58 54 44.97 27.8 14.72 37.07 158 203 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C36 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2388.848 49.79 | -24.21 74 4476 | 27.49 | 1462 | 37.08 | 115 | 223 | P | H
2389.968 39.54 |-14.46 54 345 275 1462 | 37.08 | 115 | 223 | A | H
* 2412 111.33 - - 106.27 | 275 1464 | 37.08 | 115 | 223 | P | H
802.11ax | * 2412 102.56 - - 97.5 275 1464 | 37.08 | 115 | 223 | A | H
HE20 H
Partial H
106/53 2389.856 56.86 |-17.14 74 51.82 275 1462 | 37.08 | 201 | 163 | P | V
CHO1 2389.968 44.23 -9.77 54 39.19 27.5 1462 | 37.08 | 201 | 163 | A | V
2412MHz | « 2412 117.62 - - 11256 | 275 | 1464 | 37.08 | 201 | 163 | P | V
* 2412 109.34 . - 10428 | 275 14.64 | 37.08 | 201 | 163 | A | V
Y
\Y
2347.296 49.22 | -24.78 74 4446 | 2727 | 1458 | 37.09 | 100 | 232 | P | H
2389.968 39.09 |-14.91 54 34.05 27.5 1462 | 37.08 | 100 | 232 | A | H
* 2417 112.63 - - 107.56 | 27.5 1465 | 37.08 | 100 | 232 | P | H
802.11ax | * 2417 103.32 - - 98.25 275 1465 | 37.08 | 100 | 232 | A | H
HE20 H
Partial H
106/53 2389.856 49.99 |-24.01 74 44.95 275 14.62 | 37.08 | 204 | 168 | P | V
CH 02 2389.968 40.57 |-13.43 54 35.53 275 1462 | 37.08 | 204 | 168 | A | V
2417MHz | « 2417 117.04 - - 111.97 | 275 | 1465 | 37.08 | 204 | 168 | P | V
* 2417 108.89 - - 103.82 | 275 14.65 | 37.08 | 204 | 168 | A | V
Y
\Y
TEL: 886-3-327-0868 Page Number : C37 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
* 2457 110.61 - - 105.43 | 27.57 | 1469 | 37.08 | 100 | 156 | P | H
* 2457 100.81 - - 95.63 | 27.57 | 1469 | 37.08 | 100 | 156 | A | H
2486.224 51.18 |-22.82 74 45.73 27.8 1472 | 37.07 | 100 | 156 | P | H
802.11ax 2483.536 40.13 | -13.87 54 34.68 27.8 1472 | 37.07 | 100 | 156 | A | H
HE20 H
Partial H
106/54 * 2457 114.25 - - 109.07 | 27.57 | 1469 | 37.08 | 180 | 220 | P | V
CH 10 * 2457 105.35 - - 100.17 | 27.57 | 14.69 | 37.08 | 180 | 220 | A | V
2457TMHz 2483.584 51.71 | -22.29 74 46.26 278 | 1472 | 37.07 | 180 | 220 | P | V
2483.584 42.07 |-11.93 54 36.62 27.8 1472 | 37.07 | 180 | 220 | A | V
\Y
v
* 2462 113.12 . - 107.87 | 27.62 147 | 37.07 | 100 | 222 | P | H
* 2462 104 - - 98.75 | 27.62 14.7 | 37.07 | 100 | 222 | A | H
2483.84 52.09 |-21.91 74 46.64 27.8 1472 | 37.07 | 100 | 222 | P | H
802.11ax 2483.52 41.7 -12.3 54 36.25 27.8 1472 | 37.07 | 100 | 222 | A | H
HE20 H
Partial H
106/54 * 2462 114.95 - - 109.7 | 27.62 147 | 37.07 | 187 | 159 | P | V
CH11 * 2462 106.56 - - 101.31 | 27.62 147 | 37.07 | 187 | 159 | A | V
2462MHz 2484.6 55.19 | -18.81 74 49.74 278 | 1472 | 37.07 | 187 | 159 | P | V
2483.52 43.8 -10.2 54 38.35 27.8 1472 | 37.07 | 187 | 159 | A | V
\Y
Y
TEL: 886-3-327-0868 Page Number : C38 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 110.64 - - 105.34 27.67 14.7 37.07 125 146 P H
* 2467 102.47 - - 97.17 27.67 14.7 37.07 125 146 A H
2483.68 60.97 -13.03 74 55.52 27.8 14.72 37.07 125 146 P H
802.11ax 2483.52 47.4 -6.6 54 4195 | 278 | 1472 | 3707 | 125 | 146 | A | H
HE20 H
Partial H
106/54 * 2467 115.27 - - 109.97 27.67 14.7 37.07 137 216 P \%
CH 12 * 2467 106.72 - - 101.42 27.67 14.7 37.07 137 216 A \%
2467MHz 2483.52 67.11 | -6.89 74 61.66 | 27.8 | 1472 | 37.07 | 137 | 216 | P | V
2483.52 52 -2 54 46.55 27.8 14.72 37.07 137 216 A \%
\%
\%
* 2472 98.01 - - 92.65 27.72 14.71 37.07 100 231 P H
* 2472 88.77 - - 83.41 27.72 14.71 37.07 100 231 A H
2483.6 62.32 -11.68 74 56.87 27.8 14.72 37.07 100 231 P H
802.11ax 2483.52 46.17 | -7.83 54 4072 | 278 | 1472 | 3707 | 100 | 231 | A | H
HE20 H
Partial H
106/54 * 2472 101.58 - - 96.22 27.72 14.71 37.07 100 202 P \%
CH 13 * 2472 91.75 - - 86.39 27.72 14.71 37.07 100 202 A Vv
2472MHz 2483.52 68.1 -5.9 74 62.65 278 | 1472 | 37.07 | 100 | 202 | P | V
2483.52 50.63 -3.37 54 45.18 27.8 14.72 37.07 100 202 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number 1 C39 of C57
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
* 2462 110.53 - - 105.28 | 27.62 147 | 37.07 | 111 | 223 | P | H
* 2462 101.99 - - 96.74 | 27.62 147 | 37.07 | 111 | 223 | A | H
2485.56 59.92 | -14.08 74 54.47 27.8 1472 | 37.07 | 111 | 223 | P | H
802.11ax 2484.16 4758 | -6.42 54 42.13 27.8 1472 | 37.07 | 111 | 223 | A | H
HE20 H
Partial H
242/61 * 2462 115.08 - - 109.83 | 27.62 147 | 37.07 | 138 | 213 | P | V
CH11 * 2462 105.86 - - 100.61 | 27.62 147 | 37.07 | 138 | 213 | A | V
2462MHz 2484.36 63.47 | -10.53 74 58.02 27.8 1472 | 37.07 | 138 | 213 | P | V
2483.52 51.44 | -2.56 54 45.99 27.8 1472 | 37.07 | 138 | 213 | A | V
\Y
\Y
* 2467 109.5 - - 104.2 | 27.67 14.7 | 37.07 | 100 | 216 | P | H
* 2467 100.66 - - 95.36 | 27.67 147 | 37.07 | 100 | 216 | A | H
2484.08 59.12 | -14.88 74 53.67 27.8 14.72 | 37.07 | 100 | 216 | P | H
802.11ax 2483.56 46.85 | -7.15 54 41.4 27.8 14.72 | 37.07 | 100 | 216 | A | H
HE20 H
Partial H
242/61 * 2467 113.32 - - 108.02 | 27.67 147 | 37.07 | 143 | 218 | P | V
CH12 * 2467 103.16 - - 97.86 27.67 147 | 37.07 | 143 | 218 | A | V
2467MHz 2483.56 64.59 | -9.41 74 59.14 278 | 1472 | 3707 | 143 | 218 | P | V
2483.52 52.39 | -1.61 54 46.94 27.8 1472 | 37.07 | 143 | 218 | A | V
\Y
Y,
TEL: 886-3-327-0868 Page Number : C40 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 95.73 - - 90.37 27.72 14.71 37.07 100 145 P H
* 2472 87.56 - - 82.2 27.72 14.71 37.07 100 145 A H
2483.52 63.54 -10.46 74 58.09 27.8 14.72 37.07 100 145 P H
802.11ax 2483.52 47.67 | -6.33 54 4222 | 278 | 1472 | 3707 | 100 | 145 | A | H
HE20 H
Partial H
242/61 * 2472 101.31 - - 95.95 27.72 14.71 37.07 166 162 P \%
CH 13 * 2472 93.24 - - 87.88 27.72 14.71 37.07 166 162 A \%
2472MHz 2483.52 68.02 | -5.98 74 6257 | 27.8 | 1472 | 37.07 | 166 | 162 | P | V
2483.52 52.5 -1.5 54 47.05 27.8 14.72 37.07 166 162 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C41 of C57

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz WIFI 802.11ax HE20 Partial 242 (SHF)

Emission above 18GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24762 40.84 -33.16 74 57.54 39.12 -2.42 53.4 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11ax
H
HE20
23915 42.18 -31.82 74 60.36 38.42 -2.65 | 53.95 - - P \Y
Partial 242
\Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
45.39 24.01 -15.99 40 38.44 16.7 1.27 324 - - P H
184.71 27.28 -16.22 43.5 42.95 14.8 18 32.27 - - P H
271.38 26.41 -19.59 46 37.63 18.94 2.05 32.21 - - P H
640.9 27.73 -18.27 46 30.67 26.5 2.78 32.22 - - P H
730.5 30.15 -15.85 46 31.82 27.54 2.95 32.16 - - P H
947.5 33.01 -12.99 46 29.94 30.9 3.31 31.14 - - P H
H
H
H
H

2.4GHz
H

802.11ax
H

HE20
45.12 33.37 -6.63 40 47.66 16.84 1.27 324 100 22 Q |V

Partial 242
LE 64.02 32.46 -7.54 40 51.39 12 1.37 32.3 - - P \Y
139.62 31.62 -11.88 435 44.81 17.48 1.62 32.29 - - P \Y
566 26.3 -19.7 46 29.84 26.06 2.65 32.25 - - P \Y
703.9 31.27 -14.73 46 33.88 26.66 2.9 32.17 - - P \Y
956.6 33.31 -12.69 46 30.05 31 3.32 31.06 - - P \Y
\Y
\Y
\Y
\%
\Y
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

FAX: 886-3-327-0855

<Sample 2>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
* 2462 111.57 - - 106.32 27.62 14.7 37.07 102 209 P H
* 2462 103.14 - - 97.89 27.62 14.7 37.07 102 209 A H
2483.52 59.42 -14.58 74 53.97 27.8 14.72 37.07 102 209 P H
802.11ax 2483.52 48.78 -5.22 54 43.33 27.8 14.72 | 37.07 102 209 A H
HE20 H
Partial H
242/61 * 2462 116.88 - - 111.63 27.62 14.7 37.07 199 154 P \%
CHI11 * 2462 107.82 - - 102.57 | 27.62 14.7 | 37.07 | 199 | 154 | A | V
2462MHz 2483.6 61.23 | -12.77 74 55.78 278 | 1472 | 37.07 | 199 | 154 | P | V
2483.52 50.26 -3.74 54 44.81 27.8 14.72 37.07 199 154 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C44 of C57




ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 41.49 -32.51 74 58.05 32.84 7.66 57.06 - - P H
7386 45.84 -28.16 74 56.77 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
242/61 4924 41.27 -32.73 74 57.83 32.84 7.66 57.06 - - P \%
CHI11 7386 46.33 | -27.67 74 57.26 | 36.58 9.45 | 56.96 - - P |V
2462MHz V;
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C45 of C57

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

2.4GHz WIFI 802.11ax HE20 Partial 242 (SHF)

Emission above 18GHz

WIFI Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24706 40.81 -33.19 74 57.36 39.28 -2.41 | 53.42 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11ax
H
HE20
24720 40.61 -33.39 74 57.21 39.22 -2.41 | 5341 - - P \Y
Partial 242
\Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
31.94 32.93 -7.07 40 40.01 24.14 1.12 32.34 - - P H
89.17 32.31 -11.19 43.5 48.62 14.52 1.44 32.27 - - P H
186.17 32.22 -11.28 435 47.9 14.72 1.8 32.2 - - P H
268.62 33.44 -12.56 46 44.24 19.28 2.04 32.12 - - P H
603.27 37.66 -8.34 46 41.57 25.6 2.72 32.23 - - P H
852.56 33 -13 46 32.15 29.4 3.18 31.73 - - P H
H
H
H
H

2.4GHz
H

802.11ax
H

HE20
43.58 30.76 -9.24 40 44.21 17.58 1.26 32.29 | 100 159 Q |V

Partial 242
LE 64.92 33.53 -6.47 40 52.4 12 1.38 32.25 - - P \Y
196.84 35.13 -8.37 435 50.64 14.9 1.79 32.2 - - P \Y
453.89 28.33 -17.67 46 34.97 23.1 2.42 32.16 - - P \Y
759.44 31.24 -14.76 46 31.97 28.3 2.99 32.02 - - P \Y
896.21 36.01 -9.99 46 35.23 29 3.23 31.45 - - P \Y
\Y
\Y
\Y
\%
\Y
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C47 of C57




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

<Sample 3>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)

* 2462 111.75 - - 106.5 27.62 14.7 37.07 103 211 P H

* 2462 103.35 - - 98.1 27.62 14.7 37.07 103 211 A H

2483.6 62.67 -11.33 74 57.22 27.8 14.72 | 37.07 103 211 P H

802.11ax 2483.52 52.12 | -1.88 54 46.67 278 | 1472 | 3707 | 103 | 211 | A | H
HE20 H
Partial H
242/61 * 2462 115.87 - - 110.62 27.62 14.7 37.07 200 154 P \%
CHI11 * 2462 108.35 - - 103.1 | 27.62 14.7 | 37.07 | 200 | 154 | A | V
2462MHz 2483.68 63.93 | -10.07 74 58.48 | 27.8 | 1472 | 37.07 | 200 | 154 | P | V
2483.52 52.91 -1.09 54 47.46 27.8 14.72 37.07 200 154 A \%

\%

Vv

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C48 of C57

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 40.21 -33.79 74 56.77 32.84 7.66 57.06 - - P H
7386 45.7 -28.3 74 56.63 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
242/61 4924 40.25 -33.75 74 56.81 32.84 7.66 57.06 - - P \%
CHI11 7386 46.55 | -27.45 74 57.48 | 36.58 9.45 | 56.96 - - P |V
2462MHz V;
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C49 of C57

FAX: 886-3-327-0855
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2.4GHz WIFI 802.11ax HE20 Partial 242 (SHF)

Emission above 18GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24433 41 -33 74 57.98 39 -2.43 | 53.55 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11ax
H
HE20
23964 42.15 -31.85 74 60.02 38.7 -2.65 | 53.92 - - P \Y
Partial 242
\Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
53.28 31.51 -8.49 40 4951 12.99 1.24 32.23 - - P H
158.04 28.59 -14.91 43.5 42.44 16.6 1.74 32.19 - - P H
210.42 33.63 -9.87 435 48.92 15.07 1.83 32.19 - - P H
305.48 25.84 -20.16 46 36.47 19.31 2.14 32.08 - - P H
729.37 32.69 -13.31 46 34.34 27.49 2.95 32.09 - - P H
903.97 37.16 -8.84 46 36.25 29.08 3.23 314 - - P H
H
H
H
H

2.4GHz
H

802.11ax
H

HE20
30.97 32.43 -7.57 40 38.84 24.81 11 32.32 - - P \Y

Partial 242
LE 43.58 30.11 -9.89 40 43.56 17.58 1.26 32.29 | 100 85 Q | V
159.01 26.8 -16.7 435 40.64 16.6 1.75 32.19 - - P \Y
286.08 24.6 -21.4 46 35.67 18.94 2.09 32.1 - - P \Y
620.73 27.99 -18.01 46 31.42 26.04 2.75 32.22 - - P \Y
896.21 39.82 -6.18 46 39.04 29 3.23 31.45 - - P \Y
\Y
\Y
\Y
\%
\Y
\%

1. No other spurious found.
2. Allresults are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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<Sample 4>
2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HN)
* 2462 111.54 - - 106.29 27.62 14.7 37.07 104 212 P H
* 2462 103.57 - - 98.32 27.62 14.7 37.07 104 212 A H
2483.76 61.96 -12.04 74 56.51 27.8 14.72 37.07 104 212 P H
802.11ax 2483.52 49.96 | -4.04 54 44.51 278 | 1472 | 3707 | 104 | 212 | A | H
HE20 H
Partial H
242/61 * 2462 115.89 - - 110.64 27.62 14.7 37.07 197 152 P \%
CHI11 * 2462 107.75 - - 1025 | 27.62 14.7 | 37.07 | 197 | 152 | A | V
2462MHz 2483.64 59.27 | -14.73 74 53.82 278 | 1472 | 37.07 | 197 | 152 | P | V
2483.52 49.72 -4.28 54 44.27 27.8 14.72 37.07 197 152 A \%
\%
Vv
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : C52 of C57

FAX: 886-3-327-0855
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 242 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 41.98 -32.02 74 58.54 32.84 7.66 57.06 - - P H
7386 45.8 -28.2 74 56.73 36.58 9.45 56.96 - - P H
H
H
H
H
H
H
H
802.11ax H
HE20 H
Partial H
242/61 4924 40.76 -33.24 74 57.32 32.84 7.66 57.06 - - P \%
CHI11 7386 4588 | -28.12 74 56.81 | 36.58 9.45 | 56.96 - - P |V
2472MHz Vi
\%
\%
\%
\%
Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
TEL: 886-3-327-0868 Page Number : C53 of C57

FAX: 886-3-327-0855
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2.4GHz WIFI 802.11ax HE20 Partial 242 (SHF)

Emission above 18GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
24664 41.07 -32.93 74 57.68 39.23 -2.41 | 53.43 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11ax
H
HE20
23992 41.85 -32.15 74 59.7 38.7 -2.65 53.9 - - P \Y
Partial 242
\Y
SHF
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\%
\Y
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Emission below 1GHz

2.4GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
53.28 29.51 -10.49 40 4751 12.99 1.24 32.23 - - P H
158.04 30.59 -12.91 43.5 44.44 16.6 1.74 32.19 - - P H
188.11 28.48 -15.02 435 44.09 14.79 1.8 32.2 - - P H
442.25 26.26 -19.74 46 33.13 22.9 2.39 32.16 - - P H
729.37 32.69 -13.31 46 34.34 27.49 2.95 32.09 - - P H
896.21 35.9 -10.1 46 35.12 29 3.23 31.45 - - P H
H
H
H
H

2.4GHz
H

802.11ax
H

HE20
43.58 30.07 -9.93 40 43.52 17.58 1.26 32.29 | 100 135 Q |V

Partial 242
LE 120.21 28.49 -15.01 43.5 41.71 17.48 1.56 32.26 - - P \Y
184.23 22.66 -20.84 435 38.27 14.8 1.79 32.2 - - P \Y
260.86 23.28 -22.72 46 33.39 20 2.02 32.13 - - P \Y
798.24 32.05 -13.95 46 32.87 28.04 3.05 3191 - - P \Y
899.12 36.5 -9.5 46 35.71 29 3.23 31.44 - - P \Y
\Y
\Y
\Y
\%
\Y
\%

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : C56 of C57
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR413013-01C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL: 886-3-327-0868 Page Number : C57 of C57

FAX: 886-3-327-0855
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~26°C

Test Engineer : Jacky Hung, Mancy Chou and Rain Lee

Relative Humidity : 40~65%

Note symbol

-L Low channel location

-R | High channel location

TEL: 886-3-327-0868 Page Number : D1 of D153
FAX: 886-3-327-0855
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Repo

rt No. : FR413013-01C

<Sample 1>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

0+1

Horizontal

Fundamental

1 @BV

)

Date: 20240411

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

oy et 2024041
1500 1300
1200 1200
109 o)
—
100.0| s 100.0|
s /
200 7 s PEAK 74
7 700
s o0 —I= et
S OO SN S O b
and ad
300 500
20 209
109 100
o o D e oo 7w T SN CHE N = N T
reuency Wiz Heauency (e
Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
— bate: 2024041 — bat: 2024041
1309 1300
1200 1200
o ol
1009 1009
%0 A %0
a0 500
Y 700
o 609 -
509 T s00) | ——
z N A s v
w09 o
300 500
204 209
109 109
o T T 7 D Tz D R L SR S~ N
Freauency e Heauency (e
Site J03cHzHy site oackzHy
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition

+ AV6_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11b CHO1 2412MHz
0+1 Vertical Fundamental
110.0( /“\‘ 10,0
wog )
e
- .y ul .
s
d
Site :03CHI3-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 VERTICAL Condition 1 PEAK_74 3m HORN_9120D_1326 VERTICAL
RO TO0D 000Kz VOWES000 SO0k WAt RO T000000K2 VoW 3000 000Kt WAL
Peak
100.0{ ﬂ 100.0{
e
s00] 500 B L =
40.0] 40,0
g
o
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL Condition 1 AV6_54 3m HORN_9120D_1326 VERTICAL
ROWELOTD 000K VOV 00104 SWTAute OO 00 VoW 0SIoR s SWT Ao
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

0+1

Horizontal

Fundamental

Avg.

30|
200
100]
3102320 240, 2360, 2380, 2400, 2420, 2440, 2450
Froquency (MiHz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

110.0| 110.0| 1
1000] / 1000]
p
w
50,00 gt S AT e - -
-
"
Site :03CHI3-HY Site 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1326 HORIZONTAL
oo b0oR s e sGon PO ST o 00 bo0rs Vot Soab D ot s
Peak
oo .
o
w

AVG 54

An:n‘I—MvMo/—/—’_'_’_J e

300]
200)
100]
000 300 1500 700, 1e00. 2100 2300 2500.  Z700. E
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Site +03CHI3-HY
Condition * AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

oy o 2200041
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T LB - s o T
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soqf—— ) e
S — N
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200
100
T N T T Y
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Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

1 vy bae: 2024 041 2 By oate 2024.04-1
1200 1200
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o) - o)
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TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1
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Fundamental

Avg.
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oy o 2200041
w0
o
0o
10
900 o
w00 N AT
700 7 A
S
PO S
g
w00
100
w09
00
100
T LB - o T
ooy iy
sie “03cHsHY
Condition : PEAK_BE_74 3m HORN_9120D_1326 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
o p—
w0
)
ag
0 / ™
%00
w00 /
/
70.0| /—J
600
T
w00
~ R — —
w0d
%00
200
100
T N T T Y
ooy iy
Sie 03cHI3HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL

Left blank

TEL: 886-3-327-0868
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Page Number

: D7 of D153



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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oW T00C 000K VoW 200000842 ST s Ao To0000n s VoS00 000 s i At
Peak
o
09 N8 A BE 54 o0 A5 54
50.0| \ T 50,0/
s
o
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition 1 AV6_54 3m HORN_9120D_1326 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0+1
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Fundamental
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

0+1 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

0+1 Vertical Fundamental

A (@BuVim)
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 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @ouvimy Date: 20240411 ) @@avimy Date: 2024.04.11
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Condition + AV6_BE_54 3m HORN_9120D_1326 VERTICAL Condition + AV6_54 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition + AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1326 HORTZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C
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Condition : PEAK_BE_74 3m HORN_9120D_1326 VERTICAL Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
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 RBW-1000.000KHz VBW:0010KHz SWT:Auto  RBW-1000.000KHz VBW:0010KHz SWTiAuto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Page Number

: D15 of D153



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

* AV6_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

0+1
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Fundamental

1 (@BuVim) Date: 2024-04-11

900) 1
809 PEAK_BE 74|
700

4
b o]

Site
Condition

Peak

410 2420, 2430 240, 2450 2460 2470, 24g0. 2490, 2500

Frequency (MHz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_9120b_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Date: 20240411

700)
609 AVG BE 54

/Vf\/ \N

Site
Condition

Avg.

410 2420 2430 2M0. 2450 2460 2470 2480, 2490, 2500

Froquency (MiHz)
+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

0+1

Vertical

Fundamental
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Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL

Left Blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

0+1 Horizontal

Fundamental

) @guvimy Date: 20240411 ) @Buvimy Date: 2024.04.11
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Site :03CHI3-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

0+1 Vertical Fundamental
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Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL Condition 1 AV6_54 3m HORN_9120D_1326 VERTICAL
ROWELOTD 000K VOV 00104 SWTAute RBWH000000KG s VBWHOGI0KE SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

0+1 Horizontal Fundamental
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Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition : AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

0+1 Vertical Fundamental
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH13 2472MHz

0+1 Horizontal

Fundamental
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Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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* AV6_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
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FCC RADIO

SPORTON LAB.

TEST REPORT

Report No. : FR413013-01C
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sual s0q
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60 24632465 2467 2480 24T 7 T 2465 245V 245 2R TAT. 3500 oo o0 10 oo 10 2o B0 2500 2700 0
roauency (iz) roauency Wz}
Site :03CH13-HY Site. :03CHI13-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL Condition : AV6_54 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR413013-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO1 2412MHz

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

couum O ourm T
o o
by o
od wod
b [ wod
s w
L b PEAK 74|
o g
0.0] 1 = 60.4) )
Py B N LN
i o
m s
" g
. s
o - 5 - X I I
e e i
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo T oo N
0d o
aoq o
o wod
o wod
- .
s .
e g
w /A/ s 1
50| » 50.0] \L |
40.0) 00— — — S
s s
" ag
s s
s 5 4 = s R A BRI
ey e
st e site ‘sz
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition

+ AV6_54 3m HORN_9120D_1326 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO1 2412MHz
0+1 Vertical Fundamental
wd
wd
il N NSO | 7 o o
wd
d
Site :03CHI3-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 VERTICAL Condition 1 PEAK_74 3m HORN_9120D_1326 VERTICAL
RO TO0D 000Kz VOWES000 SO0k WAt RO T000000K2 VoW 3000 000Kt WAL
Peak
oo
90| v 90.0|
ad
. N O N L i o
wd
nd
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL Condition 1 AV6_54 3m HORN_9120D_1326 VERTICAL
ROWELOTD 000K VOV 00104 SWTAute RBWH000000KG s VBWHOGI0KE SWT:Auto
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CHO2 2417Hz
0+1 Horizontal Fundamental
e
60.0| 1 o/ 60.0)
. N
)
d
Site :03CHI3-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL
WA IOOBO0ORHE VEWEIOD0L00Rz WA RO TO00000K2 VoW 3000000k WA
Peak
wog -
90.0/ RV 90.0/
609 i s A6 54
50.0| L/ 50,0/
40.0] 400 "
g
o
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition 1 AV6_54 3m HORN_9120D_1326 HORIZONTAL
ROWELOTD 000K VOV 0010 SWTAuto OO 00 VO 0TIk WA
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

) @uvim) Date: 2024.04.16 ovel 4B Date: 2024.04.16
1300 1300
1200 1200 +
100 [ 0]
1000 1000
200 / 904
800 40 T
704 i 7d
500 N,/M/ 60
s i
509 i e
100 404
300 300
200 200
100 109
S0 020 =0 760, 0. 700, 715 G0 W00 00 o0 1800 7o #0000 700, 3000
Froquency (WHz) Froquency (HHz)
site $03CHIZ-HY site +03CHI3-HY
Condition  :PEAK_BE_74 3m HORN_9120D_1326 VERTICAL Condition PEAK_74 3m HORN_9120D_1326 VERTICAL
+ RBW1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 20240418 ) @@avim) Date: 2024.04.16
1300 1200
1200 1200
1100 0]
1000 N/ 1000
90| v 900
500 004
700 / 700
500 60
7 G 54
500 1L 504 T
b \ I
400 400 e
300 209
200 200
100 100
S0 720 0. 750 7 P s G0 W00 w00 o6 W00 F0o  m00 06 700, 3
Froquency (HH:) Froquency (HHz)
site £ 03CHIB-HY site +03CHI3-HY
Condition : AVG_BE_54 3m HORN_9120D_1326 VERTICAL Condition  : AVG_54 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

0+1

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

s apavimy Dot 20240818 s aeavim) baes 0240418
1300 1300
1200 1200 .
104 S o)
1000 1000
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o 500 -
700 700
60 A o0l
509 500 B
bt
s s
200 200
200 200
100 100
m  a mwe e wee g o 2 oo6 oo, FeGn 0. Teen ioo e o aoe om0
requency ) reaiency (e
Site :03CH13-HY Site. 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1326 HORIZONTAL
 RBW:I000.000KHz VEW3000.000KHz SWT:Auto REW-1000000KHz VBW:3000000KHz SWT:Auto
oates 240418 o baes 0210018
1300 1300
1200 1200
10| 0
1000 Ve 1000
20.0/ / 90.0/
o 500
7o 700
o 00 w5 s
500] / 500] f \M
a00] ‘/\/ 00| -
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200 200
100 100
S - T S T ) oo e, TeG o0, Tees o0 e B0 aoe
rscuency (k) reaiency (ke
Site 2 03CH13-HY Site. 2 03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition 2 AV6_54 3m HORN_9120D_1326 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

0+1

Horizontal

Fundamental

Peak

A @BuVim)

Date: 2024-04-18

PEAK_BE 74|

=

oot

430

Site
Condition

2840, 2450, 2460, 70, 2480, 2450, 2500
Frequency (Miz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_9120b_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20240418

— AVG BE 54

430 2840, 2450, 25 70, 2480, 2490, 2500

Site
Condition

0.
Froquency (MiHz)

+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - L

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

120.0| 120.0| 1
100 i 10
p
s0d NP \
S0 ot A | SO0 i st il i AN —
s
"
Site :03CHI3-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 VERTICAL Condition 1 PEAK_74 3m HORN_9120D_1326 VERTICAL
oW T00G 000N VoW 200000842 STt Ao To0000nmn VoS00 0004Hs S At
Peak
1000] A 1000]
p
o00] ’\/\ 00 RN AVG 54
00| 50| 1
- > o N A B s o
s
o
Site :03CHI3-HY Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1326 VERTICAL Condition 1 AV6_54 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No

. FR413013-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CHO6 2437MHz - R

0+1

Vertical

Fundamental

Peak

Date: 2024-04-18

peRCBE 74
09 B
500) sl 4
509
100
09
200
109
T O )
prom——
site {03CHI-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20240418

AVG BE 54

|

430 2840, 2450, 260, 2470, 2480,
Froquency (MiHz)
Site +03CHI3-HY
Condition * AV6_BE_54 3m HORN_9120D_1326 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2490,

2500

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FR413013-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11ax HE20 Full CH10 2457MHz

0+1 Horizontal Fundamental

A (@BuVim)

oate 2240418 - vae: 2024.0418
1300 1300
1200 1200 :
o) o)
100.0] M e 1000]
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s04) “\MWWWM coal
500 o i s00) gt et s | Lol
and and
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204 200
100 100
AT 4572955 46T 2465 47R 2475247 24T 4TS AT AT 2405 45T 4GS 24912493 OS24, 2500 D N R~
reencs i) Feaiency (i)
Site :03CHI3-HY Site. :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1326 HORIZONTAL

Condition PEAK_74 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim)

Date: 2024.04.18 A (dBuvim) Date: 2024.04.18
1300 1300

1200 1200

1o o

1000 1000

S 90

800 \ o0

00 \ o

609 \~\f AVG_BE b4 600l A6 54
s0f =T 504

400 —— 00— I
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460 246324652467 2469 2471, i 167.2460. 24012493 240524572500 00 00 500 700 900 200 2300 200 2700, o
Froquency (MiHa) Frequency (MHa)

site +03CHI3-HY Site $03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition + AV6_54 3m HORN_9120D_1326 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto + RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL: 886-3-327-0868
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